SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 26

824MHz / 1.4MHz / QPSK

824MHz / 1.4MHz / 16QAM

(#

ectrum ectrum
Reflevel 30.00 dém  Offset 1160 db @ RBW 30 khz RefLevel 30.00 dbm  Offset 11,60 o8 @ RBW 30 kHz
b ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode FFT b ALt 30 de SWT 63.2 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
| O |
MiL1] 16.51 dom) Ml 16.20 dbm
. 824.18180 MHZ "
2 —r, N 26.00 dB| 2 } N ndB 26.00 dB|
104 Daadiihh Ykl 1.283900000 MHZ 104 Piaeihat o e 1 g W 1.292300000 MHz
Q factor 641.9 I Qfactor 637.4
\
0 A 0 7
. \@ e
-10 d -10 d Y
. / .
20d - 20d
. vy VT,
s M ~ e .
Vel . . s R, \
g S <30 dér A%
40 df -40 di
50 d 50 d
-60 di -60 di
4.0 MHz 1001 pts Span 2.8 MHz 4.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 824.1818 MHz 16.51 dBm nd@ down 1.2839 MHZ M1 823.6615 MHz 16.20 dem nde down 1.2923 MH2
TL 1 823.3536 MHz -9.29 dBm nd8 26.00 d8 TL L £23.351 MHz nda 26,00 d8
T2 1 824.6378 MHz 9.47 dam Q factor 641.9 T2 1 B824.6434 MHz Q factor 637.4
L U J - L J wa

824MHz / 3MHz / QPSK

824MHz / 3MHz / 16QAM

ectrum o
Reflevel 30.00 dém  Offset 1160 db @ RBW 100 khz RefLevel 30.00 dbm  Offset 11,60 o8 @ RBW 100 kHz
e At a0de SWT 10 s @ VBW 300 kHz  Mode FFT e At ande  SWT 10 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
| |
MiL1] 17.97 dBm) Ml 16.46 dbm
82430570 MHZ 823.56240 MHz
2 o 26.00 dB & [ 26.00 dB
04 v \ 2.979000000 MHzZ] 04 d hilndhad 3.027000000 MHz]
] Q factor \ 276.7 ] Q factor 272.1
. 0o /
i
Y 10 d
. \
e A L VN R
-40d -40d
50 d -50 d
60 d 60 d
CF 824.0 MHz 1001 pts Span 6.0 MHz CF 824.0 MHz 1001 pts S8pan 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | y-value |__Function | Function Result
ML T 824.3057 MHz 17.97 dBm ndB down 2.979 MHz ML £23.5624 MHZ 16.46 dom nlE down 3.027 MHz
TL fy 822.5135 MHz -8.36 dam nds 26,00 da TL L 822,4835 MHZ -9.73 dam nda 26,00 d8
T2 1 925.4925 MHz -7.95 dBm q factor 276.7 T2 1 £25.5105 MHz -9.85 dbm Q factor 272.1
L I ) - L I J -

824MHz / 5MHz / QPSK

824MHz /| 5MHz / 16QAM

L ) ]

ectrum 7
RefLevel 30,00 cBm  Offset 11,60 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,50 GB & RBW 100 kHz
e att a0ds BWT 10us @ VBW 300 kHz  Mode FFT e att a0de SWT 10 s @ VBW 300 kHz  Mode FFT
SCL Count 100/100 SGL Count 100/100
| |
mili] 15.91 dBm| milil 14.58 dBm
824.89900 MHz 825.31900 MHzZ
2
& N ) 26.00 dB & nda"}! 26.00 dB
o Y WAV s i S \ 4.925000000 MHz 04 Ay [ BT, 4.835000000 MHz
T Q factor \ 167.5 T Q factor \ 170.7
od \ od
-/ ]
-10d ; -10d #
20 di - 20 di
~ \
O, e A B i
4 Gy ey
-40 d -40 d
50 di -50 di
-60 db -60 db
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | y-value |__Function | Function Result
ML 824.859 MHz 15,91 dBm ndB down 4,925 MHz ML 25,319 MHz 14.53 dbm ndE down 4.535 MHz
T1 1 821.552 MHz -10.03 dém nds 26.00 da T1 1 821.552 MHz -11.63 dém nds 26.00 da
T2 1 826.478 MHz -10.31 dém Q factor 167.5 T2 1 £26.368 MHz 11,40 dBm Q factor 170.7
e o

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FG531227-02B

LTE Band 26

824MHz / 10MHz / QPSK 824MHz / 10MHz / 16QAM

ectrum
Reflevel 30.00 dém  Offset 1160 db @ RBW 300 khz RefLevel 30.00 dbm  Offset 11,60 o8 @ RBW 300 kHz
b ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode FFT b ALt 30 de SWT 12.6 ps @ VBW 1MHz Mode FFT
SGL Count 100/100 SGL Count 100/100
| O |
MiL1] 17.06 dBm) Ml 16.70 dbm
M 823.5200 MHz » 25,8580 MHz
1
& P .Y B, . 26.00 dB| & A PR N 26.00 dB|
04 A AT B T 9.770000000 MHzZ] 04 P Y Ve 9.730000000 MHZ]
Q factor \ 84.3 Q factor \ 84.9
od | od ! |
i |
10 di 1 10 di &
]
20d — . [
s AN RO Ay e
40 de 40 de
S0 d S0 d
-60 di -60 di
CF 824.0 MHz 1001 pts Span 20,0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823,52 MHz 17.88 dam nd8 down 9.77 Wz ML B25.BSE MRz 16.70 dam e down 9.73 WHz
TL 1 818.145 MHz -8.35 dam nd8 26,00 d8 TL L £19.205 MHz -3.08 dem nda 26.00 d8
T2 1 828.915 MHz -8.44 dBm qQ factor 84.3 T2 1 B2B.935 MHz -9.59 dam Q factor 84.9

L U J L JU J

824MHz / 15MHz / QPSK 824MHz / 15MHz / 16QAM

ectrum ctrum
RefLevel 30,00 cBm  Offset 11,60 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 GB & RBW 300 kHz
e att 30dB SWT  12.6ps @ VBW 1MHz  Mode FFT e att 30 dE SWT 126 ps @ VBW  1MHz  Mode FFT
SCL Count 100/100 SGL Count 100/100
| |
Mi[1] ]
& ndB 26.00 dB & o nde 26.00 dB
wd e A A e B e, 14.476000000 MHz wd s oo d e e e WA 14.236000000 MHz
" Q factor 57.0 i Q factor | 57.8
kY |
od \ od
/ 1 |
iz i
-10d ¥ ¥ -10 di ¥
{ \ / \
20 d WI 20 d ; IL
oy - (S PP e )
- SV / s b T - ) e N L S
e e AT T
s
440 df <40 df
50 di 50 di
-60 db -60 db
CF 824.0 MHz 1001 pts Span 30.0 MHz CF 824.0 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | y-value |__Function | Function Result
ML 1 824.958 MHz 15.25 dBm ndB down 14.476 MHz ML 622,352 MHz 14.52 dbm ndE down 14.236 MHz
TL 1 816.867 MHz -10.51 dém ndé 26.00 d8 TL 1 B16.927 MHz -11.20 d8m nds 26.00 d8
T2 1 831.343 MHz -11.10 dém  factor 57.0 T2 1 B31.163 MHz 11,73 dBm Q factor 57.8
L I ) - L I J -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 26

824MHz / 1.4MHz / 64QAM

824MHz / 3MHz / 64QAM

J

ectrum
Reflevel 30.00 dém  Offset 1160 db @ RBW 30 khz RefLevel 30.00 dbm  Offset 11,60 o8 @ RBW 100 kHz
b ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode FFT b ALt BWT 10 ps & VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
| O |
MiL1] 548 dbm) Ml 16.21 dbm
824.10350 MHZ 823.16080 MHz
2 26.00 dB| 2 . HILH 26.00 dB|
104 Ay A 1.289500000 MHz| 104 i e - Iae i 2.949100000 MHz|
u 639.1 Q factor 279.1
I /
0 . 0 .
11/ \r 7
10 di 3 - 10 d +
20 d ’l h 20 d f’
20 5 < 20 —
s \, — “ R R
-30 Ty = Bl
a0 d -40 di
50 d 50 d
-60 di -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 824.1035 MHz 15.48 dBm nd@ down 1.2895 MHZ M1 823.1608 MHZ 16.21 dem nde down 2.9491 MHZ
TL 1 823.3566 MHz -10.37 dbm nd8 26,00 d8 TL L £22.5135 MHz -9.50 dém nda 26.00 dB
T2 1 824.6462 MHz -10.33 dém Q factor 639.1 T2 1 B25.4625 MHzZ -10.01 dBm Q factor 279.1
[ )i W ] wa

824MHz / 5MHz / 64QAM

824MHz / 10MHz / 64QAM

ectrum ctrum
RefLevel 30,00 cBm  Offset 11,60 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,50 GB & RBW 300 kHz
e att a0ds BWT 10us @ VBW 300 kHz  Mode FFT e att 30 dE SWT 126 ps @ VBW  1MHz  Mode FFT
SCL Count 100/100 SGL Count 100/100
| |
mili] 3.80 dBm) +.69 dBm
829.07100 MHz 826.5570 MHz
& T ndB 26.00 dB & 26.00 dB
104 - b s (PP A B e e 4.985000000 MHz 104 A At 9.830000000 MHz
‘r 'Q factor AR 165.1 7 84.1
od | od / |
.y 4
10 di 7 \ 10 di
/ \ / \
20 di 20 di v
Y
4 | - . v \ i
-30 e . =47 = ) =
30 o A A Sy U =
-40 d -40 d
-50 di -50 di
60 d -60 db
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | y-value |__Function | Function Result |
ML 1 823.071 MHz 13.80 dBm ndB down 4,985 MHz ML 26,557 MHz 14.69 dom ndE down 9.53 MHz
T1 1 821.502 MHz -12.18 dém nds 26.00 da T1 1 £19.105 MHzZ -10.95 dBm nds 26.00 da
T2 1 826.488 MHz -12.00 dém  factor 165.1 T2 1 B26.535 MHz -10,99 dBm Q factor 84.1
L I ) - L I J -

824MHz / 15MHz / 64QAM

N/A

J

ectrum 7
RefLevel 30,00 cBm  Offset 11,60 dB & RBW 300 kHz
e att 30dB SWT  12.6ps @ VBW 1MHz  Mode FFT
SGL Count 100/100
|
mili] 1.90 dBm
623.4010 MHz
& ) 26.00 dB
o LB, ~ 14206000000 MHz
104 ; P iy, o oy o
| 'Q factor “\‘ 57.6)
0 i i
-10 di + i
/ i
20 di
n / M
30 dbm— =y F
S
A
-50 di
-60 db
CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value Function Function Result
ML 1 823.401 MHz 13.90 dBm ndB down 14.296 MHz
TL 1 816.777 MHz -12.12 dém ndé 26.00 d8
T2 1 831.073 MHz -13.15 dém  factor 57.6
L I -

TEL : 886-3-327-3456

FAX : 886-3-328

-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

Occupied Bandwidth

LTE Band 26 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
824MHz 1.08 1.08 2.71 2.72 4.48 4.47 9.06 9.05 | 13.42 | 13.41 - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
824MHz 1.09 - 2.72 - 4.48 - 9.04 - 13.41 - - -
Page Number 1 A9-6 of 12
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG531227-02B

LTE Band 26

824MHz / 1.4MHz / QPSK

824MHz / 1.4MHz / 16QAM

(=]

(=]

L )i

ectrum pectrum
RefLavel 30.00 dém  Offset 1160 db = RBW 30 kHz RefLavel 30.00 dbm  OFfset 11.60 B = RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@17 Max (@17 Max
™M1[1] 1643 dBm) MI1[1] 15.93 dBm
- - 029.993560 MHz - " 629.661510 MHz
I PPN L 1.084331567 MHz A OccBw 1.083771623 MHz
oa A s \,J\/\\\ . P W S \,w\’_x\i
0 d 0 d i
-10 d / \ -10 d /‘
20 di i 204d f
: Y . | ——
- A N e
35.gpn i
40 df -40 di
-50 di -50 di
&0 d 60 d
CF 824.0 MHz 10001 pts Span 2.8 MHz CF 824.0 MHz 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823.99355 MHz 16.43 dam ML 823.56151 MHZ 15.93 dém
TL 1 923.450654 MHz 9.72 dBm Oce Bw 1.084331567 MHz TL L 823.450934 MHz .01 dBm Oce Bw 1.083771623 MHz
T2 1 824.543985 MHz 8.97 dam T2 1 824543706 MHz 9.25 dBm

824MHz / 3MHz / QPSK

824MHz / 3MHz / 16QAM

ectrum ctrum
Reflevel 30.00 dém  Offset 1160 db @ RBW 100 khz RefLevel 30.00 dbm  Offset 11,60 o8 @ RBW 100 kHz
e att 30dB SWT 180 ps @ VBW 300 kHz  Mode FFT e att 30 dE SWT  1B.0ps @ VBW 300 kHz  Mode FFT
SCL Count 100/100 SGL Count 100/100
| |
mili] 16.27 dBm| milil 15.89 dBm
- w 823.912410 MHz - . 824808720 MHz
OccBw . 2.7150928407 MHz 2.725527447 MHz
Pt A A SR ey Tlmbe ot \Wf\_wm,f\%-_ﬂ« J
10 d 10 d -
7
/ \
od 4 od : \
f
o / \ o \
/ \ / ‘
20 df = = 20 df Va
PNV Vv U SN N aWa b N
47 | o G \ \
-40 d -40 d
50 di -50 di
-60 db -60 db
CF 824.0 MHz 10001 pts Span 6.0 MHz CF 824.0 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | y-value |__Function | Function Result |
ML 1 823.91241 MHz 16.27 dBm ML 824.80672 MHz 15.83 dom
T1 1 822.648935 MHz 10.65 dBm oce Bw 2.715928407 MHZ T1 1 822.644136 MHZ 10.29 dam Onc Bw 2.725527447 MHZ
T2 1 925.364864 MHz 9.52 dBm T2 1 525.359663 MHZ 9.63 dim
L I ) - L I J -
ectrum 7
Reflevel 30.00 dém  Offset 1160 db @ RBW 100 khz RefLevel 30.00 dbm  Offset 11,60 o8 @ RBW 100 kHz
e att a0ds BWT 10us @ VBW 300 kHz  Mode FFT e att a0de SWT 10 s @ VBW 300 kHz  Mode FFT
SCL Count 100/100 SGL Count 100/100
| |
mili] 15.78 dBm| milil 14.83 dBm
- 825.084900 MHzZ - 823.507000 MHz
Bu . 4.485551445 MHz . ”‘ Occ B 4.474552545 MHz
i = WA v
10 d t 10 d = =4 -
i \
0 d i A 0d {‘ L\
-10 di £ -10 di ’,‘ v
o / \ oa / \
/ \
Apedrd (SN / I

e - y
-40d
50 df -50 di
-60 de -60 de

L )

L I

CF 824.0 MHz 10001 pts Span 10.0 MHz CF 824.0 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | y-value |__Function | Function Result |
ML 1 825.0845 MHz 15.78 dBm ML £23.507 MHz 14.83 dbm
TL 1 821.764224 MHz 10.40 dem Oce Bw 4.485551445 MH2 TL 1 821.766223 MHz 9.93 dém Onc Bw 4.474552545 MHZ
T2 1 826249775 MHz 10.26 dBm T2 1 526.240776 MHZ 9,43 dbm

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG531227-02B

LTE Band 26

824MHz / 10MHz / QPSK

824MHz / 10MHz / 16QAM

& =
Reflevel 30.00 dém  Offset 1160 db @ RBW 300 khz RefLevel 30.00 dbm  Offset 11,60 o8 & RBW 300 kHz
b ALt 30d8 8SWT 12.7 ps @ VBW 1 MHz Mode FFT b ALt 30 de SWT 12.7 ps @ VBW 1MHz Mode FFT
SGL Count 100/100 SGL Count 100/100
| |
mili] 16.75 dBm| milil 15.66 dBm
20 M 825.62980 MHz - 623.52400 MHz
/C,( 09.061093891 MHz| Occ Bw 9.055094491 MHz|
TL e S PP WA RS P NG PR s WO
10 d ¥ 10 d -
7
d [ d | \\
0 1 o T
/ | \
-10 / -10 v \
20 d 20 d /
et \,
hat s e A A § | P
40 d -40 de
-50 di -50 di
60 d 60 d
CF 824.0 MHz 10001 pts Span 20.0 MHz CF 824.0 MHz 10001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825.8298 MHz 16.75 dam ML 23,524 MHZ 15.66 dam
T1 1 819.47545 MHz 10.23 dBm Oce Bw 9.061093691 MHz T1 L 810.49645 MHz 10.05 dém Oce Bw 9.055084491 MHz
T2 1 828.53755 MHz 11.45 dam T2 1 828.55154 MHZ 10,04 dér
[S I 4 [S JL 4 e

824MHz / 15MHz / QPSK

824MHz / 15MHz / 16QAM

ectrum l > ctrum l“?
RefLevel 30,00 cBm  Offset 11,60 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 GB & RBW 300 kHz
e att 30dB SWT  12.6ps @ VBW 1MHz  Mode FFT e att 30 dE SWT 126 ps @ VBW  1MHz  Mode FFT
SCL Count 100/100 SGL Count 100/100
| |
mili] 16 dBm milil 15.60 dBm
- . 827.86060 MHz - . 624.88490 MHzZ
occlyn 18.426657334 MHz o 13.414658534 MHz
wd Y ATAYAY bt Medd'ats wd S i L s ]
T 1
| 1 /‘ \
od ] I od ¥
i \ [ |
-10d ¥ -10d T
20 di 11 20 o | \
. pre™ A A VeV I 30 dbmrd o By
’fo — Ry ‘ﬂ{v e
0d
50 di -50 di
-60 db -60 db
CF 824.0 MHz 10001 pts Span 30.0 MHz CF 824.0 MHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | y-value |__Function | Function Result |
ML 1 8278508 MHz 15.08 dBm ML 24,6640 MHz 15.60 dbm
T1 1 817.32267 MHz 9.22 dBm oce Bw 13.426657334 MHz T1 1 B817.28667 MHZ 9.09 dBm Onc Bw 13.414658534 MHz
T2 1 83074933 MHz 10.05 dBm T2 1 830.70133 MHz 3,93 dem
L L J [ L JL J -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FG531227-02B

LTE Band 26

824MHz / 1.4MHz / 64QAM 824MHz / 3MHz / 64QAM

ectrum & vectrum &
RefLavel 30.00 dém  Offset 1160 db = RBW 30 kHz RefLavel 30.00 dbm  OFfset 11.60 dB = RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@17 Max (@17 Max
™M1[1] 14.09 dBm) MI1[1] 15.06 dBm
- 623.894170 MHz - 624.021600 MHz
Occ B 1.091610839 MHz, K Occ B - 2.728527147 MHZ
10 WY ALY 104 Tﬁl b | Nt N e 1 T2
0 d | E 0 d /
/ ‘ /
-10 d -10 d /
20d 20d f
a0 S / —.
| V]
40 d
S0 d S0 d
60 di -60 di
CF 824.0 MHz 10001 pts Span 2.8 MHz CF 824.0 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823.39417 MHz 14,09 dBm ML 24,0216 MHZ 15.06 dam
T1 1 923.450214 MHz 8.12 dBm Oce Bw 1.091610639 MHz T1 L 822.642936 MHz 9.23 dbm Oce Bw 2.728527147 MHz
T2 1 824.551805 MHz 5.91 dam T2 1 825371463 MHz 9.27 dBm
L I 4 L JL 4 u

824MHz / 5MHz / 64QAM 824MHz / 10MHz / 64QAM

ectrum l > ctrum l“?
RefLevel 30,00 cBm  Offset 11,60 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,50 GB & RBW 300 kHz
e att a0ds BWT 10us @ VBW 300 kHz  Mode FFT e att a0dE SWT 127 ps @ VBW  1MHz  Mode FFT
SCL Count 100/100 SGL Count 100/100
| |
mili] dBm milil 15.99 dBm)
- 825.415900 MHzZ - " 827.07970 MHz
occ Bl 4.482551745 MHz B Occ Hw&“/ ! 9.049095000 MHz
04 r Fn ‘ 04 VS Ly v ;
| [ )
od T od T
\ / ‘
-10d -10d
| \
'd ha ¥
| 20 dor SoqJaar e
40 d 40 d
50 di 50 di
-60 db -60 db
CF 824.0 MHz 10001 pts Span 10.0 MHz CF 824.0 MHz 10001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | y-value |__Function | Function Result |
ML 1 825.4150 MHz 13.51 dBm ML 827.0797 MHz 15.33 dom
T1 1 821.763224 MHz 8.48 dBm oce Bw 4. 482551745 MHZ T1 1 819.48645 MHZ 9.27 dém Onc Bw 9.04909509 MHz
T2 1 826.245775 MHz .45 dbm T2 1 828.53555 MHz 9,66 dbm
L L J [ L JL J -

824MHz / 15MHz / 64QAM N/A

ectrum l -
RefLevel 30,00 cBm  Offset 11,60 dB & RBW 300 kHz
e att 30dB SWT  12.6ps @ VBW 1MHz  Mode FFT
SGL Count 100/100
|
mili] 27 dBm
- 825.94680 MHz
T Oce Bre 13.411658834 MHz
10 d — falal \
od T
-10 df L
i
20 di \
-30 — AT
P
50 di
-60 db
CF 824.0 MHz 10001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 825.9468 MHz 13.27 dém
T1 1 817.31367 MHz 7.52 dam oce Bw 13.411658834 MHz
T2 1 83072533 MHz 8.59 dbm
L L J -

TEL : 886-3-327-3456 Page Number 1 A9-9 of 12
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

LTE Band 26 / 3MHz

824MHz / QPSK

824MHz / QPSK

Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr @1 Avgrwr
Limit rwrk Limit rwrk
10 ddpe_SPURIOUS LINE ABS 10 dpe_SPURIOUS LINE ABS
SPURIOUS_LINE_ABS_ | SPURIOUS. LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 der -40 der
priarii—y U P SR, wwmmmw
. — . I
-50 dBm -50 dBm
| |
70 d8 70 d8
.80 d8 .80 d8
a0 de 90ds
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 814.000 MHz 100.000 kHz B813.38754 MHz -55.29 dBm -42.29 dB 30.000 MHz 814.000 MHz 100.000 kHz B812.55459 MHz -54.81 dBm -41.81 dB
849,000 MHz 1.000 GHz 100.000 kHz 882.39205 MHz =-57.33 dBm -44,33 dB 849,000 MHz 1,000 GHz 100.000 kHz 971.58846 MHz =-57.41 dBm -44.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64709 GHz -46.51 dBm -33.51dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64559 GHz -46.51 dBm -33.51dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92976 GHz -42,23 dBm -29,23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98725 GHz -42,27 dBm -29.27 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91777 GHz -42.56 dBm -29.56 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.72457 GHz -42.42 dBm -20.42 dB
{ N J L N J L]
Date: 6. 20:44:55 Date

LTE Band 26 / 5SMHz

LTE Band 26 / 10MHz

824MHz / QPSK

824MHz / QPSK

Erm

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

Er

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit rwrk PAES
10 adH‘P SPURIOUS. INE_ABS PABS 10 adH‘P sPURIOUS INE_ABS PABS
. I . I
_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
e, P B S
L U | i’
70 de
80 da
a0 de
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 814.000 MHz 100.000 kHz 813.97550 MHz -48.17 dbm -35.17 dB 30.000 MHz 814.000 MHz 100.000 kHz 812.01562 MHz -44.83 dBm -31.83 dB
849,000 MHz 1.000 GHz 100.000 kHz 941.40355 MHz -57.26 dBm -44.26 dB 849,000 MHz 1,000 GHz 100.000 kHz 954.53398 MHz -57.41 dBm -44.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64409 GHz -46.11 dBm -33.11dB 1.000 GHz 3,000 GHz 1.000 MHz 1.63959 GHz -45.48 dBm -32.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -41.89 dBm -28.89 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.90826 GHz -42.27 dBm -29.27 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.93327 GHz -42.46 dBm -29.46 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.70557 GHz -42.63 dBém -29.63 dB
{ L J wa L L J L
22 6. 20:4B8:36
TEL : 886-3-327-3456 Page Number 1 A9-10 of 12
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swanranas. FCC RADIO TEST REPORT Report No. : FG531227-02B

LTE Band 26 / 15MHz N/A
824MHz / QPSK N/A
s rum k=
RefLevel 0.00 dBm  Offset 1160 d@ Mode Auto Swesp
SGL Count 100/100
(@1 avgPwr
Limit 'thrrk ARS
-10 difiEFPURIOUS LINE ARG ABS
| SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
~40 dBm
50 dem—|
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 814.000 MHz 100.000 kHz 510.74170 MHz -47.19 dBm -34.19 dB
540,000 MHz 1.000 GHz 100.000 kHz 924.72639 MHz -57.45 dBm -44.45 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63509 GHz -45.52 dBm -32.52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.05076 GHz -42.23 dBm -29.23 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89078 GHz -42.47 dBm -29.47 dB
( )i J [ ) v
Date: 6.MAY 20:48:50
TEL : 886-3-327-3456 Page Number 1 A9-11 of 12
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ssamon s, FCC RADIO TEST REPORT Report No. : FG531227-02B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / 824MHz Limit
Temperature Voltage BW 15MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0084
40 Normal Voltage 0.0033
30 Normal Voltage 0.0097
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0056
0 Normal Voltage 0.0022
PASS
-10 Normal Voltage 0.0140
-20 Normal Voltage 0.0049
-30 Normal Voltage 0.0124
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0035
Note:

1. Normal Voltage = 3.8 V. ; Minimum Voltage = 3.4 V. ; Maximum Voltage = 4.4 V.

TEL : 886-3-327-3456 Page Number 1 A9-12 of 12
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 30

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 30 / 10MHz

RB Size Full RB

16QAM

64QAM

256QAM

Middle CH

4.61

Full RB
5.39

Full RB

Limit: 13dB

Full RB Result

5.88

- PASS

LTE Band 30 / 10MHz / QPSK

Middle Channel / Full RB

LTE Band 30 / 10MHz / 16QAM

Spectrum 3 Spectr 3
Ref Level 30.00 dbm  Offset 12,60 b Ref Level 30.00 cBm  Offset 12,60 0B
lo_att 0 dB__AQT 2ms @ RBW 10 MHz lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view @153 view
—— [ .
o n o
00 - 0o X
\ 1%
Y \
y k.
i \ . |
1E- + 1E- .\
A A
i {
1E - 1E i
F 2.91 GHz Mean Pwr + 20.00 di F 2.91 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y C Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2254 cbm 27,39 dbm 4.85 dB 2.41 dB 4.03 dB 4.61 dB 4.61 dB Trace 1 | 2157 cbm 27,32 dbm 5.75 dB 2.90 dB 4.67 dB 5.33 dB 5.71 0B
e — e —
IR ) Wooop e

Middle Channel / Full RB

S— G
Spectr v
Ref Level 30.00 cbm_ Offset 12,60 db
lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view
—
o
B3¢
00
i
1E-
1 \
!
{
F 2.91 GHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 20,55 cBm 26,55 dbm 5.41d8 3.04 0B 5.01 dB 5.66 dB 6.20 dB
——

TEL : 886-3-327-3456

FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG531227-02B

26dB Bandwidth

LTE Band 30 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.9 4.87 9.75 9.71 - - - -

Mode LTE Band 30 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.93 - 9.81 - - - - -

: A10-2 of 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG531227-02B

LTE Band 30

Middle Channel / 5SMHz / QPSK Middle Channel / 5MHz / 16QAM

G o
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 52 dbm)| MI[1] 15.50 dBm
" 2.31108900 GHz 2.30961000 GHz,
20 1 20
. - - ndp N 26.00 dB ndB 26.00 dB
- Tl Al e idin L - AR 4.915000000 MHZ, 04 ™ A By A 4.875000000 MHZ|
T Q factor 470.2| i Q factor 473.8
N / \ 0o '
T
i
104 J) - 104 -
/ / \
|
20 d - Y —
\ A P Y . \
L, L | Arens Al ]
N s v Vet e
N1 peis i s .
-40 d -40 de
50 d -50 di
-60 d 60 d
CF 2,31 GHz 1001 pts Span 10.0 MHz CF 2.31 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,311089 GHz 16.52 dBm ndB_down 4.915 MHz M1 2.30961 GHz 15.50 dBm ndB_down 4,875 MRz
TL 1 2,307522 GHz -9.29 dBm nd8 26.00 dB T1 L 2,307562 GHz -10.39 dBm nd8 26.00 dB
T2 1 2,312438 GHz -9.19 dBm Q factor 470.2 T2 1 2.312438 GHz -10.51 d8m Q factor 4
L I 4 L [S JL 4

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
1823 dBm)| MI[1] 17.72 dBm
2.3091610 GHZ| M1 2.3056840 GHz
20 20
P e 26.00 dB X nde o~ 26.00 dB
04 9.750000000 MHZ, 104 [ i g N 9.710000000 MHZ|
I Q factor 236.8 ] Q factor ‘\ 237.4)
od ! od L
¥ il 2
10 df - -10 o f
o . J \ \
— A =~ e, A v
kst S S
-30
-40 d -40 de
50 d -50 di
&nd 60 d
CF 2,31 GHz 1001 pts Span 20.0 MHz CF 2.31 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.309161 GHz 18.23 dam nd8 down 9.75 MHz ML 2.305684 GHz 17.72 dam nd8 down 9.71 Wz
TL 1 2,305185 GHz -6.78 dBm nd8 26.00 dB T1 L 2.305185 GHz -9.20 dBm nd8 26.00 dB
T2 1 2,314935 GHz -7.69 dBm Q factor 236.8 T2 1 2.314875 GHz -8.64 dBm Q factor 237.4
L I 4 L [S JL 4 -
Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.09 dBm)| MI[1] 16.11 dBm
2.30976000 GHz 2.3065030 GHz
= : ndB 26.00 dB @ ndB 26.00 dB
- i o B e, 4.935000000 MHz o R P e 9.810000000 MHZ]
7 Q factor 468.0 i Q factor \ 235.1
0 d A 0 d : !
/ T |
T .
-10 4 -10 d F '\
/ / \
20
[\ 7N e A Il Ve Rl VPR
Yo T - :
-40 d -40 de
50 d -50 di
-60 d 60 d
CF 2,31 GHz 1001 pts Span 10.0 MHz CF 2.31 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,30976 GHz 15.09 dam nd8 down 4.935 MHz ML 2.306503 GHz 16.11 dBm ndB_down 9,81 MHZ
TL 1 2,307532 GHz -11.12 dam nd8 26.00 dB T1 L 2.305045 GHz -10.09 dBm nd8 26.00 dB
T2 1 2,312468 GHz -11.20 d8m Q factor 468B.0 T2 1 2.314855 GHz -9.56 dBm Q factor 235.1
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

Occupied Bandwidth

LTE Band 30 : 99%0OBW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.46 4.50 9.04 9.08 - - - -
Mode LTE Band 30 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.49 - 9.07 - - - - -
Page Number : A10-4 of 17
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 30

Middle Channel / 5SMHz / QPSK

Middle Channel / 5MHz / 16QAM

[m:] [ml
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 15.78 dBm)
- H - 2.310369000 GHz,
. x X Occ B 045 MHz T Occ B 4.501549845 MHZ
. SO AR A NS ol MmN A ]2 104 [Pl dainhat i J\/vwvw\/\,
! \ {
o d "‘ 4 0 di !
-1 d "‘ \ 10 di ’,’
o / \ s
il 2
Rl e e, AP I At
a0 30
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 2,91 GHz 10001 pts Span 10.0 MHz CF 2.91 GHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.3085351 GHz 16.32 dam ML 2.310369 GHz 15.78 dam
T1 1 2,30775922 GHz 11.09 dBm Oce Bw 4,459553045 MHz T1 L 2.30774123 GHz 9.43 dBm Oce Bw 4.501549645 MHz
T2 1 231222878 GHz 10.04 dam T2 1 2.31224278 GHz 10.42 dam
L I 4 [S JL 4 -
ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.37 dBm) 17.39 dBm)
20 2.30718830 GHz| 20 2.30756220 GHz|
VL S I 9.041095890 MHz 9.081091891 MHZ
10d 104 :
/ \ / i
i i A it
a ‘J T o f T
|
-tod j‘ L -10d A
/ Y\ J \
R o |
3 p= v | A .
S A AN SN PV ]
a0 30
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2,91 GHz 10001 pts Span 20.0 MHz CF 2.91 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.3071883 GHz 18.37 dam ML L 2.3075622 GHz 17.39 dam
T1 1 2.30546045 GHz 12.03 dBm Oce Bw 9.04109589 MHz T1 L 2.30544846 GHz 12.33 dBm Oce Bw 9.081091691 MHz
T2 1 2.31460155 GHz 12.19 dam T2 1 2.31452955 GHz 11.67 dam
L I 4 L [S JL 4 -
Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.76 dBm) ™M1[1 15.74 dBm)
- 2.307863200 GHz - 2.30936810 GHz
o 4.495550445 MHz R 9.075002491 MHZ
w0 AL g oD Lty 0d P A
] \ f .
o T 0 4
/ 3 \
_ / 10 di
10 df /, 1y 10 r
204 v \ ~—
ol et o -~
P b VR R aatAa AT [\ e N
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 2,91 GHz 10001 pts Span 10.0 MHz CF 2.91 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.3078632 GHz 14,76 dBm ML L 2.3093681 GHz 15.74 dam
T1 1 2,30774623 GHz 9.42 dBm Oce Bw 4,495550445 MHz T1 L 2.30544846 GHz 10.43 dBm Oce Bw 9.075092491 MHz
T2 1 2.31224178 GHz 9.08 dam T2 1 2.31452355 GHz 10.09 dam
L I 4 [S JL 4 -
TEL : 886-3-327-3456 Page Number : A10-5 of 17
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

Conducted Band Edge

LTE Band 30 / 5MHz /| QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

(=]

Spectrum

Ref Level 30.00 d2m
SCL Count 100/100

Offset 12.80 d& Mode Auto Sweep

Spectrum

Ref Level 30.00 dam
SEL Count 100,100

Offset 12.60 d& Mode Auto Sweep

(@1 AvgPwr [@1 avgPwr
Limit ¢heck PAES Limit Gheck PAES |
20 dBir—FPORTOTS e A e l 20 dBfver—fPURTOTS IvE A e | (
10 10
! k i ! J[
-10 [ - -10 1
-20 -20
\ o LR
SPURIGU A SPURIOU A
mjuuo 5 LINE 285 [ | pmy. 'F .\\‘ﬂl e ML![O S_LINE_ABS, /\,,.‘ N"l Aj \ \ /’\ L
I W Oy = o W hnd S
=0 ! 50
60 -60
Start 2.288 GHz 10010 pts Stop 2.328 GHz Start 2.288 GHz 10010 pts Stop 2.328 GHz
Spurious Emissions Spurious Emissions
Range Lovi Range U RBW Freguencs Pawer Abs ALimit Range Lo Range U| RBW Freguencs Pawer Abs ALimit
2,260 Ghz 2.2 GHz | 1.000 MHz 2.28187 GHz -43.61 dbm 6,61 db 2.266 GHz 2.292 GHz | 1.000 MHz 2.28115 GHz ~44.70 dbm 7.70 db
2,292 GHz 2.296 GHz | 1.000 MHz 2.29573 GHz -34.89 dBm -3.89 d& 2.292 GHz 2.296 GHz | 1.000 MHz 2.29350 GHz -44.77 dBm -13.77 d&
2,206 GHz 2.300 Gz 1.000 MHz 2.20671 GHz -33,40 dBm -8.40 db 2.286 GHz 2.300 GHz 1.000 MHz 2.29935 GHz -43,67 dBm -18.67 dB
2.300 GHz | 2.304 GHz | 1.000 MHz | 2.30382 GHz | -21.02 dBm -8.02 dB 2.300 GHz 2.309 GHz 1.000 MHz | 2.30685 GHz | -20.47 dBm -16.47 dB
2,304 GHz 2,308 GHz 50.000 khz 2.30489 GHz -17.32 dBm ~439 B 2.300 GHz 2.310 GHz 50.000 khz 2.30811 GHz -43.41 dBm -30.41 dB
2.305 GHz | 2.310 GHz | 100.000 kHz | 2.30534 GHz | 21.77 dém__ -8.23 dB 2.310 GHz 2.315 GH2 100.000 kHz | 2.31466 GH2 | 21.81 dém -8.19 dB
2,310 GHz 2311 GHz 50.000 kHz 2.31096 GHz ~46.68 dBm -33.68 dB 2.315 GHz 2.316 GHz 50.000 kHz 2.31500 GHz ~16.99 dBm -3.99 de
2,311 GHz | 2.320 GHz | 1.000 MHz | 2.31153 GHz | -31.84 dBm | -18.84 dB 2.316 GHz 2.320 GHz 1.000 MHz | 2.31629 GHz | -26.64 dBm | -13.64 d8 |
2,320 GHz 2.324 GHz 1.000 MHz 2.32295 GHz ~42.19 dBm -12.19 dB 2.320 GHz 2.324 GHz 1.000 MHz 2.32250 GHz ~30.32 dBm -5.32 de
2,324 GHz 2.328 GHz 1.000 MHZ 2.32537 GHz -4, 12 dBm -13.12 dB 2.324 GHz 2.328 GHz 1,000 MHz 2.32500 GHz -28,17 dBm -7.17 dB.
X ] N ] '
Date: 11.APR.2025 10:06:43 Date: 11.APR.2025 10:11:58

Lowest Band Edge / 1 RB / Lower zoom in

Highest

Band Edge / 1 RB / Lower zoom in

(®)

Ref Level 30,00 dém  Offset 12.80 dB & RBW 50 kHz
fo At 30dB @ SWT 100 ms & VBW 200 kHz
SGL Count 100/100

Mode Sweep

(®)

Ref Lavel 30,00 dém
fo att
SGL Count 100/100

30d8 @ SWT

Offset 12.80 dB & RBW 50 kHz

100 ms @ VBW 200 kHz  Mode Sweep

[@1rm avgPwr

[@1rm avgPwr

20 dBrr 20 dBrr
10d / 10d

0 dBm- / 0 dBm-
-10 d / -10 d
20 di -20 di
-30 dBir -30 dBir
-40 d8 40 dBy
-50 di 1l
.60 di -60 df

CF 2.3045 GHz 1001 pts Span 2.0 MHz

CF 2.3095 GHz

1001 pts Span 2.0 MHz

Channel Power

Bandwidth 1.00 MHz Power -16.22 dBm Tx Total -16.22 dBm

Channel Power

Bandwidth 1.00 MHz

Power -33.77 dBm Tx Total -33.77 dBm

L Il J

L Il

)

Lowest Band Edge / 1 RB / Upper zoom in Highest Band Edge / 1 RB / Upper zoom in

Ref Level 30.00 dém Offset 12.80 dB » RBW 50 kHz
o ATL 30 dB @ SWT 100 ms & VBW 200 kHz
SGL Count 100/100

Mode Sweep

Ref Level 30.00 dbm
o Att
SGL Count 100/100

30 dB & SWT

Offset 12.80 d& » RBW 50 kHz

100 ms @ VBW 200kHz Mode Sweep

[@ 1Rm AvgPwr [@1rm avgPwr

20 d 20 d

10 d 10/ \

0 b d \

-10 de -10 den

-20 d 20

-30 derr -30

-4 iz -40 d

‘\\L‘

-50 df sod -
60 df 60 o

CF 2.3105 GHz 1001 pts Span 2.0 MHz CF 2.9155 GHz 1001 pts Span 2.0 MHz
—

Channel Power

Bandwidth 1.00 MHz Power -37.05 dBm Tx Total -37.05 dBm

Channel Power

Bandwidth 1.00 MHz

Power -17.46 dBm Tx Total -17.46 dBm

[ ) J

( )i

Batoi Jl ZFE. 2025 10
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SPORTON LAB.
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Report No. : FG531227-02B

LTE Band 30 / 5MHz /| QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum 7
Ref Level 30.00 dBm

SCL Count 100/100

Offset 12.80 d& Mode Auto Sweep

Spectrum

Ref Level 30.00 dam
SEL Count 100,100

Offset 12.60 d& Mode Auto Sweep

@1 ZvgPwr @1 cvgPwr
Limit §heck pafs Limit gheck pafs |
20 dBir—FPORTOTS e A T 20 dBfver—fPURTOTS IvE A T |
10 10
o I ; g
-10 t -10 [ !
] i e ull T
an } 3 e o
SPURIOUS.LINE_ABS, [ ~ "\-»..__“_ SPURIOUS_LINE_ABS, = k|
-40 -40
e—— —_
I———,
=0 50
-60 -60
Start 2.288 GHz 10010 pts Stop 2.328 GHz Start 2.288 GHz 10010 pts Stop 2.328 GHz
Spurious Emissions Spurious Emissions
Range Lovi Range U RBW Freguencs Pawer Abs ALimit Rangelow |  Rangeup | RBW | Frequency | Powerabs | aLimit |
2,268 GHz | 2.2 GHz | 1.000 MHz 2.29196 GHz | ~44,85 dbm 7,95 db 2.266 GHz 2.292 GHz | 1.000 MHz 2.26941 Ghz | -45.01 dbm -6.01 dB
2,202 GHz | 2.296 GHz | 1.000 MHz 2.29587 GHz | -39,47 dbm -8.47 db 2.292 GHz 2.296 GHz | 1.000 MHz 2.29586 GHz | -44,53 dbm -13,53 dB
2,206 GHz 2.300 GHz | 1.000 MHz 2.29996 GHz -26.11 dbm -311ds 2.286 GHz 2.300 GHz | 1.000 MHz 2.29966 GHz -41.35 dbm -16.35 dB
2.300 GHz | 2.304 GHz | 1.000 MHz | 2.30383 GHz | -18.87 dBm -5.87 dB 2.300 GHz 2.309 GHz | 1.000 MHz | 2.30885 GHz | -20.30 dBm -7.30 dB
2,304 GHz 2,308 GHz 50.000 khz 2.30486 GHz -27.52 dBm 14,52 dB 2.300 GHz 2.310 GHz 50.000 khz 2.30998 GHz -27.60 dBm -14.60 dB
2.305 GHz | 2.310 GHz | 100.000 kHz | 2.30584 GHz | B.00 dBm -22,00 dB 2.310 GHz 2.315 GHz 100.000 kHz | 2.31117 GHz | B.43 dBm -21.57 dB |
2,310 GHz 2311 GHz 50.000 kHz | 2.31002 GHz -26.06 dBm -15.06 dB. 2.315 GHz 2.316 GHz 50.000 kHz | 2.31500 GHz -30.06 dem -17.06 dB
2,311 GHz | 2.320 GHz | 1.000 MHz | 2.31112 GHz | -20.56 dBfm 1 -7.56 dB. 2.316 GHz 2.320 GHz 1.000 MHz | 2.31794 GHz | -22.78 dBm 1 -9.78 dB |
2,320 GHz 2.324 GHz 1.000 MHz | 2.32002 GHz -42.25 dbm 1725 de 2.320 GHz 2.324 GHz 1.000 MHz | 2.32032 GHz -29.09 dem 4,09 dB
2,324 GHz 2.328 GHz 1,000 MHz 2.32429 GHz -44,59 dBm -13,59 dB 2.324 GHz 2.328 GHz 1,000 MHz 2.32400 GHz -39,54 dBm -8.54 dB
.
L JU J L JU J
Date: 11.APR.2025 10 Date: 11.APR.2025 10:14:36

Lowest Band Edge / Full RB / Lower zoom in

Highest Band Edge / Full RB / Lower zoom in

Spectrum

Ref Level 30.00 dBm Offset 12,80 d& & RBW 50 kHz
b Att 30 dB & SWT 100 ms & VBW 200 kHz
SGL Count 100/100

Mode Sweep

Spectrum v I

Ref Level 30.00 dBm Offset 12,80 d& & RBW 50 kHz
b Att 30 dB & SWT 100 ms & VBW 200 kHz
SGL Count 100/100

Mode Sweep

20d

[@17m avgPwr [@17m avgPwr
20 df
10 d:
ode

-10 dem /'/ -10 dem /{./

-20 dBm -20 dBm ot

=30 dém- =30 dem:

-40 dem: -40 dem:

-50 dem -50 dem

-60 deém -60 deém

CF 2.3045 GHz 1001 pts Span 2.0 MHz CF 2.3095 GHz 1001 pts Span 2.0 MHz

Channeal Power
Bandwidth 1.00 MHz Power -18.31 dBm

Tx Total -18.31 dBm

Channeal Power

Bandwidth 1.00 MHz Power -19.49 dBm Tx Total -19.49 dBm

L )i ]

Date: 11.APR.2025 11:01:06

L )i ]

Date: 11.APR.2025 10355319

Lowest Band Edge / Full RB / Upper zoom in

Highest Band Edge / Full RB / Upper zoom in

Spectrum I‘é.’l

Ref Level 30.00 dBm

Offset 12,80 d& & RBW 50 kHz

Spectrum I‘é.’l

Ref Level 30.00 dBm Offset 12,80 d& & RBW 50 kHz

b Att 30 4P & SWT 100ms @ YBW 200 kHz Mode Sweep jo Att 30 dB & SWT 100ms @ YBW 200 kHz Mode Sweep

SGL Count 100/100 SGL Count 100/100

[@1°m avgpwr [@1°m avgpwr

20 df 20 df

1048 1048

0 da \ 0 da \

-10 dém \\ -10 dém \\

-20 dBm -20 dBm ]

-30 dém -30 dém

e W

-40 dem -40 dem

-50 dBm -50 dBm

-60 dBm -60 dBm

GF 2.3105 GHz 1001 pts Span 2.0 MHz GF 2.3155 GHz 1001 pts Span 2.0 MHz

Channeal Power

Bandwidth 1.00 MHz Power -18,99 dBm Tx Total -18.99 dBm

Channeal Power

Bandwidth 1.00 MHz Power -22.05 dBm Tx Total -22.05 dBm

L )i ]

Date: 11.APR.2025 1l:

L )i ]

Date: 11.A
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 30/ 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

(=

Spectrum

Ref Level 30.00 d2m
SCL Count 100/100

Offset 12.80 d& Mode Auto Sweep

Spectrum

Ref Level 30.00 dam
SEL Count 100,100

Offset 12.60 d& Mode Auto Sweep

(@1 AvgPwr [@1 avgPwr
Limit fheck PARS Limit Gheck PARS |
20 B —FPORTOTS T INE—AR: T 20 B —BPTIRTOTS INE A E: T | (
10 1 10 I
: | i : ]
-10 A 1 -10 {
20 -20
an LA A L
SPURIGU A SPURIGU A
SPURIOUS LINE 05| § L | N\wmh 1 A . SPURIOUS [ TNE_ABS b Wl . 7\ "\-- N
sl TR v ) I I 1 W ]
=0 ket 50
-60 -60
Start 2.288 GHz 10010 pts Stop 2.328 GHz Start 2.288 GHz 10010 pts Stop 2.328 GHz
Spurious Emissions Spurious Emissions
Range Low Range U RBW Frequenc; Power Abs ALimit Range Lovs Range Uj RBW Frequenc; Power Abs SLimit
2,208 GHz | 2,262 GHz | 1.000 MHz 2.28178 GHz | -42,65 dbm -5.65 dbs 2,260 GHz 2.282 GHz | 1.000 MHz 2.29135 GHz | ~44,55 dim -7.85 db
2,292 GHz 2.296 GHz | 1.000 MHz 2.29336 GHz -41,39 dém -10,39 dB. 2.292 GHz 2.296 GHz | 1.000 MHz 2.29598 GHz -44,66 dBm -13,66 d8
2,296 GHz 2.300 GHz | 1.000 MHz 2.20898 GHz -32,13 dém 7138 2.296 GHz 2.300 GHz | 1.000 MHz 2.29938 GHz -43,98 dBm -18.98 dB
2.300 GHz | 2.304 GHz | 1.000 MHz | 2.30367 GHz | -21.35 dBm -8.35 dB 2.300 GHz 2.309 GHz 1.000 MHz | 2.30680 GHz | -30.07 dBm -17.07 dB
2,304 GHz 2.305 GHz 50.000 kHz 2.30500 GHz -17.57 dém 497 B 2.300 GHz 2.310 GHz 50.000 kHz 2.30905 GHz -44.35 dBm -31.35dB
2.305 GHz | 2.310 GHz | 100.000 kHz | 2.30534 GHz | 20,83 dBm -9.17 dB 2.310 GHz 2.315 GH2 100.000 kHz | 2.31466 GH2 | 20,82 dém -9.18 dB
2,310 GHz 2311 GHz 50.000 kHz 2.31097 GHz -46.87 dem -33.67 de 2.315 GHz 2.316 GHz 50.000 kHz 2.31500 GHz -17.00 dem -4.00 B
2,311 GHz | 2.320 GHz | 1.000 MHz | 2.31324 GHz | -33.37 dBm 1 -20.37 dB. 2.316 GHz 2.320 GHz 1.000 MHz | 2.31606 GHz2 | -25.03 dBm 1 -12.03 d8 |
2,320 GHz 2.324 GHz 1.000 MHz 2.32394 GHz -40,35 dem -15.35 de 2.320 GHz 2.324 GHz 1.000 MHz 2.32246 GHz -31.49 dem -6.49 B
2,374 GHz 2.328 GH2 1.000 MHz 2.32401 GHz -41,71 dBm -10.71 dB 3.334 GHz 2.328 GHz 1.000 MHz 3.32499 GHz -39.10 dBm -8.10 d8
X ] T ] '
Date: 11.APR.2025 10:07:36 Date: 11.APR.2025 10:12:51

Lowest Band Edge / 1 RB / Lower zoom in

Highest Band Edge / 1 RB / Lower zoom in

Spectrum v I

Ref Level 30.00 dBm
b Att 30 dB & SWT
SGL Count 100/100

Offset 12,80 d& & RBW 50 kHz

100ms @ YBW 200 kHz Mode Sweep

Spectrum v I

Ref Level 30.00 dBm Offset 12,80 d& & RBW 50 kHz
b Att 30 dB & SWT 100 ms & VBW 200 kHz
SGL Count 100/100

Mode Sweep

[@17m avgPwr

[@17m avgPwr

Y

20d

-10 dém

-20 dBm

-30 dem:

-40 dem:

-50 dem

[ ST aER==

-60 dBm

-60 dBm

CF 2.3045 GHz 1001 pts Spon 2.0 MHz

CF 2.3095 GHz 1001 pts Spon 2.0 MHz

Channeal Power
Bandwidth 1.00 MHz Power -16.31 dBm

Tx Total -16.31 dBm

Channeal Power

Bandwidth 1.00 MHz Power -34.20 dBm Tx Total -34.20 dBm

L )i ]

Date: 11.APR.2025 10:58:42

L )i ]

Date: 11.APR.2025 10:52

Lowest Band Edge / 1 RB / Upper zoom in

Highest Band Edge / 1 RB / Upper zoom in

Spectrum %’I
Ref Level 30.00 dBm
= Att 0dE @ SWT

SGL Count 100/100

Offset 12,80 d& & RBW 50 kHz

100ms @ YBW 200 kHz Mode Sweep

Spectrum %’I

Ref Level 30.00 dBm Offset 12,80 d& & RBW 50 kHz
b Att 30 dB & SWT 100 ms & VBW 200 kHz
SGL Count 100/100

Mode Sweep

[@17m avgPwr

[@17m avgPwr

20d

-10 dém

-20 dBm

-30 dem:

"\M

-40 dem:

-50 dem

-50 dem

-60 dBm

-60 dBm

CF 2.3105 GHz 1001 pts Spon 2.0 MHz

CF 2.3155 GHz 1001 pts Spon 2.0 MHz

Channeal Power
Bandwidth 1.00 MHz Power -37.17 dBm

Tx Total -37.17 dBm

Channeal Power

Bandwidth 1.00 MHz Power -15.93 dBm Tx Total -15.93 dBm

L )i ]

Date: 11.APR.2025

11:00:08

L )i ]

Date: 11.APR.2025 10:54:21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 30/ 5MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum 7
Ref Level 30.00 dBm

SCL Count 100/100

Offset 12.80 d& Mode Auto Sweep

Spectrum

Ref Level 30.00 dam
SEL Count 100,100

Offset 12.60 d& Mode Auto Sweep

(@1 AvgPwr [@1 avgPwr
Limit §heck pafs Limit gheck pafs |
20 dBir—FPORTOTS e A T 20 dBfver—fPURTOTS IvE A T |
10 10
) e ; [ —
! I !
-20 J -20 | 1
e ] . e ] T
. = e
SPURIOUS_LINE_ABS, ke’ N | SPURIOUS_LINE_ABS, s = b
i — == 40 o
=0 =0
-60 -60
Start 2.288 GHz 10010 pts Stop 2.328 GHz Start 2.288 GHz 10010 pts Stop 2.328 GHz
Spurious Emissions Spurious Emissions
Range Low Range U RBW. Frequency Pawer Abs ALimit Range Low Range U RBW. Frequency Pawer Abs ALimit
2,208 GHz | 2.262 Gz | 1.000 MHz 2.29166 GHz | -45.07 dem -8.07 dbs 2,260 GHz 2.282 GHz | 1.000 MHz 2.29157 GHz | -45.02 dim -8.02 db
2.292 Ghz | 2.296 GHz | 1.000 MHz 2.29591 GHz | -41.90 dBém -10,90 di. 2.292 GHz 2.296 GHz | 1.000 MHz 2,29527 GHz | -44.57 dBm -13,57 dB
2,206 GHz 2.300 GHz | 1,000 MHz 2,29964 GHz -29.,85 dém -4.85 db £.296 GHz 2.300 GHz | 1,000 MHz 2,29989 GHz -41,30 dBm -16.30 dB
2.300 GHz | 2.304 GHz | 1.000 MHz | 2.30389 GHz | -21.95 dBm -8.95 dB 2.300 GHz 2.309 GHz 1.000 MHz | 2.30893 GHz | -21.60 dBm -8.60 dB
2,304 GHz 2.305 GHz 50.000 kHz 2,30498 GHz -29,93 dém 16,93 dB 2,308 GHz 2.310 GHz 50.000 kHz 2,30998 GHz -29.14 diém -16.14dp
2.305 GHz | 2.310 GHz | 100.000 kHz | 2.30596 GHz | 6.93 dBm -23.07 dB 2.310 GHz 2.315 GH2 100.000 kHz | 2.31089 GHz | 7.25 dBm | -22.75 d |
2,310 GHz 2.311 GHz 50.000 kHz 2,31000 GHz -29,90 dBm | -16,90 dB. 2.315 GHz 2.316 GHz 50.000 kHz 2,31502 GHz -29.91 dém | -16.91dp
2,311 GHz | 2.320 GHz | 1.000 MHz | 2.31101 GHz | -22.51 dBm 1 -9.51 dB 2.316 GHz 2.320 GHz 1.000 MHz | 2.31602 GHz | -23.10 dBm 1 -10.10 dB |
2,320 GHz 2.324 GHz 1,000 MHz 2,32010 GHz -42,96 dém | 17,96 dB 2,320 GHz 2.324 GHz 1,000 MHz 2,32015 GHz -29,28 dbm | -4.28 dB
2,304 GHz 2.328 GHz 1,000 MHz 2.32457 GHz -44,97 dBim -13.97 dB. 2.324 GHz 2.328 GHz 1,000 MHz 2.32412 GHz -40,78 dBim -9.78 da
X ] N ] '
Date: 11.APR.2025 10:10:13 Date: 11.APR.2025 10:15:20

Lowest Band Edge / Full RB / Lower zoom in

Highest Band Edge / Full RB / Lower zoom in

Spectrum

Ref Level 30.00 dBm
bo ALt

Offset 12,80 d&@ @ RBW 50 kHz

Spectrum I

Ref Level 30.00 dBm Offset 12,80 d&@ @ RBW 50 kHz

0B @ SWT  100ms @ VBW 200kHz  Mode Sweep = Att 0B @ SWT  100ms @ VBW 200kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
[®1rm AvgPwr [®1rm AvgPwr
20 d

108 108

£ ode
-10 dBm / -10 dBm /
-20 dBm /'/’ -20 dBm J/'/
-30 dem -30 dem
-40 dem- -40 dem
50 dém 50 dém
-60 dBm -60 dBm
CF 2.3045 GHz 1001 pts Span 2.0 MHz CF 2.3095 GHz 1001 pts Span 2.0 MHz

Channel Power

Bandwidth 1.00 MHz Power -20.93 dBm Tx Total -20.93 dBm

Channel Power

Bandwidth 1.00 MHz Power -20.65 dBm Tx Total -20.65 dBm

L ) ]

Date: 11.AFR.2025 11:01:35

L ) ]

Date: 11.AFR.2025

Lowest Band Edge / Full RB / Upper zoom in

Highest Band Edge / Full RB / Upper zoom in

Spectrum v I

Ref Level 30.00 dBm Offset 12,80 d& & RBW 50 kHz
b Att 30 dB & SWT 100 ms & VBW 200 kHz
SGL Count 100/100

Mode Sweep

Spectrum v I

Ref Level 30.00 dBm Offset 12,80 d& & RBW 50 kHz
b Att 30 dB & SWT 100 ms & VBW 200 kHz
SGL Count 100/100

Mode Sweep

20d

|@1Rm AvgPwr j@ 1M AvgPwr
20 df
10 d8
o da ™,

\ -10 dem \

-20 dBm \ -20 dBm \\

=30 dem: =30 dem: H‘%""

-40 dem: -40 dem:

-50 dem -50 dBm

-60 deém -60 deém

CF 2.3105 GHz 1001 pts Span 2.0 MHz CF 2.3155 GHz 1001 pts Span 2.0 MHz

Channeal Power
Bandwidth 1.00 MHz Power -21,29 dBm

Tx Total -21.29 dBm

Channeal Power

Bandwidth 1.00 MHz Power -22.06 dBm Tx Total -22.06 dBm

L )i ]

Date: 11.APR.2025 11:03:02

L )i ]

Date: 11.APR.2025 10:57:1%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 30 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

(=

Spectrum

Ref Level 30.00 d2m
SCL Count 100/100

Offset 12.80 d& Mode Auto Sweep

Spectrum

Ref Level 30.00 dam
SEL Count 100,100

Offset 12.60 d& Mode Auto Sweep

(@1 AvgPwr [@1 avgPwr
Limit §heck pafs Limit gheck pafs |
20 B —FPORTOTS T INE—AR: T 20 B —BPTIRTOTS INE A E: T |
10 1 10 [
! | i ! I
-0 { ' -10 I
-20 \ -20 f
an _an A
SPURIGU A SPURIOU A
SPURIOUS LINE 0S| W Tal SPURIOUS, [INE_ADS, RN YT AR T
e SE———— R iy — WS e —
=0 | e )
-60 | -60
Start 2.288 GHz 10010 pts Stop 2.328 GHz Start 2.288 GHz 10010 pts Stop 2.328 GHz
Spurious Emissions Spurious Emissions
Range Low Range U RBW. Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW. | Frequency | powerabs |  atimit |
2,208 GHz | 2.262 Gz | 1.000 MHz 2.29063 GHz | ~44,63 dim 7,93 dbs 2,260 GHz 2.282 GHz | 1.000 MHz 2.29098 GHz | ~44.68 dim -7.89 db
2.292 GHz 2.296 GHz | 1.000 MHz 2.29520 GHz -42.78 dém -11.79 d8. 2.292 GHz 2.296 GHz | 1.000 MHz 2.28401 GHz -44.88 dém -13.88 d
2,206 GHz 2.300 GHz | 1,000 MHz 2,29774 GHz -36,66 dBm 1166 dB £.296 GHz 2.300 GHz | 1,000 MHz 2,29983 GHz -44.18 dém -19.18 d
2.300 GHz | 2.304 GHz | 1.000 MHz | 2.30369 GHz | -31.25 dBm -18.25 dB 2.300 GHz 2.309 GHz 1.000 MHz | 2.30687 GHz | -31.30 dBm -18.30 dB
2,304 GHz 2.305 GHz 50.000 kHz 2,30498 GHz -19.77 deém -6.77 db 2,308 GHz 2.310 GHz 50.000 kHz 2,30809 GHz -45.08 dBm -32.08 db
2.305 GHz | 2.310 GHz | 100.000 kHz | 2.30532 GHz | 19.56 dém -10.04 dB. 2.310 GHz 2.315 GH2 100.000 kHz | 2.31465 GH2 | 19.85 dBm -10.15 dB
2,310 GHz 2.311 GHz 50.000 kHz 2,31092 GHz -48.10 dem | 35,10 dB. 2.315 GHz 2.316 GHz 50.000 kHz 2,31501 GHz -17.74 dém | -4.74 dB
2,311 GHz | 2.320 GHz | 1.000 MHz | 2.31202 GHz | -36.16 dBm 1 -23.16 dB 2.316 GHz 2.320 GHz 1.000 MHz | 2.31702 GHz | -29.02 dim 1 -16.02 d8 |
2,320 GHz 2.324 GHz 1,000 MHz 2,32056 GHz -44,40 dBm | -19,40 dB 2,320 GHz 2.324 GHz 1,000 MHz 2,32231 GHz -32,42 dbm | -7.42. B
2,304 GHz 2.328 GHz 1,000 MHz 2.32401 GHz -44.,99 dBim -13,99 dB. 2.324 GHz 2.328 GHz 1,000 MHz 2.32504 GHz -40,41 dBim -9.41 b
X ] N ] '
Date: 11.APR.2025 10:08:28 Date: 11.APR.2025 10:13:43

Lowest Band Edge / 1 RB / Lower zoom in

Highest Band Edge / 1 RB / Lower zoom in

Spectrum v I

Ref Level 30.00 dBm Offset 12,80 d& & RBW 50 kHz
b Att 30 dB & SWT 100 ms & VBW 200 kHz
SGL Count 100/100

Mode Sweep

Spectrum v I

Ref Level 30.00 dBm Offset 12,80 d& & RBW 50 kHz
b Att 30 dB & SWT 100 ms & VBW 200 kHz
SGL Count 100/100

Mode Sweep

[@17m avgPwr

[@17m avgPwr

20d

10 d

ode

-10 dém

-20 dBm

-30 dem:

-40 dem:

=FO-CiBn

-60 dBm

CF 2.3045 GHz 1001 pts Spon 2.0 MHz

CF 2.3095 GHz 1001 pts Spon 2.0 MHz

Channeal Power
Bandwidth 1.00 MHz Power -18.65 dBm

Tx Total -18.65 dBm

Channeal Power

Bandwidth 1.00 MHz Power -35.07 dBm Tx Total -35.07 dBm

L )i ]

Date: 11.APR.2025 10:59:11

L )i ]

Date: 11.APR.2025 10:

Lowest Band Edge / 1 RB / Upper zoom in

Highest Band Edge / 1 RB / Upper zoom in

Spectrum %’I

Spectrum %’I

Ref Level 30.00 dbm  Offset 12,80 d@ @ RBW 50 kz Ref Level 30.00 dbm  Offset 12,80 d@ @ RBW 50 kz
b Att 30 4P & SWT 100ms @ YBW 200 kHz Mode Sweep jo Att 30 dB & SWT 100ms @ YBW 200 kHz Mode Sweep
SGL Count 100,/100 SGL Count 100,/100
[@1°m avgpwr [@1°m avgpwr
20 df
10/dl \
-10 dBm \\
-20 dBm
-30 dém
_\“ -40 dBm
50 dBm =SS 4 | 50 dBm .
-60 dBm -60 dBm
GF 2.3105 GHz 1001 pts Span 2.0 MHz GF 2.3155 GHz 1001 pts Span 2.0 MHz

Channeal Power
Bandwidth 1.00 MHz Power -38.01 dBm

Tx Total -38.01 dBm

Channeal Power

Bandwidth 1.00 MHz Power -17.46 dBm Tx Total -17.46 dBm

L )i ]

Date: 11.APR.2025 10:59:39

L )i ]

Date: 11.APR.2025 10:
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LTE Band 30 / 5MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum

(=

Spectrum

Ref Level 30.00 d&m  Offset 12.80 d& Mode Auto Sweep
SEL Count 100,100

Ref Level 30.00 dm  Offset 12.80 d& Mode Auto Sweep
SCL Count 100/100

@1 ZvgPwr @1 cvgPwr
Limit Gheck PABS Limit Gheck PABS |
20 dBier—FroRTOMT e T 20 dBfver—fPURTOTS IvE A T |
mn 10
. [ | : e o~
0 ! 1 0 I !
20 | | 20 | I
l = J T e I T M
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS.
= ! S — L [ o,
— i —
-850 -50
-60 -60
Start 2.288 GHz 10010 pts Stop 2.328 GHz Start 2.288 GHz 10010 pts Stop 2.328 GHz
e puriaus Emissions fEpurious Emicsions
Range Low Range U RBW Freguency Power Abs ALimit Range Low | Range Up | RBW 1 Frequency 1 Power Abs 1 ALimit |
2,288 GHz | 2.292 GHz | 1.000 MHz 2.28836 GHz | =44, 70 dBm =7.70 dé 2.288 GHz 2.292 GHz | 1.000 MHz 2.28829 GHz | ~45.07 dBm -8.07 d&
2.292 GHz | 2.296 GHz | 1.000 MHz 2.29571 GHz | -43.41 dBém -12 41 dB 2.292 GHz 2.296 GHz | 1.000 MHz 2.29487 GHz | -44.B6 dBm -13.86 dB
2,296 GHz 2.300 GHz | 1.000 MHz 2.20944 GHz -32.26 dBm -7.26 d& 2.296 GHz 2.300 GHz | 1.000 MHz 2.29974 GHz -42.94 dBm -17.94 dg
2.300 GHz | 2.304 GHz | 1.000 MHz | 2.30387 GHz | -23.32 dBm -10,32 dB 2.300 GHz 2.309 GHz 1.000 MHz | 2.30898 GHz | -22.38 dBm -9.38 dB
2,304 GHz 2.305 GHz £0.000 kHz 2.30500 GHz -30.11 dBm -17.11 dB 2.309 GHz 2.310 GHz £0.000 kHz 2.31000 GHz -30.34 dBm -17.34 d@
2.305 GHz | 2.310 GHz | 100.000 kHz | 2.30711 GHz | 6.55 dBm -23.45 dB 2.310 GHz 2.315 GHz 100.000 kHz | 2.31109 GHz | 6.18 dBm -23.82 dB |
2,210 GHz 2.311 GHz 50.000 kHz 2.31002 GHz -31.39 dBm -18,39 dB 2.315 GHz 2.316 GHz 50.000 kHz 2.31501 GHz -30.18 dBm | -17.18 dg
2,311 GHz | 2.320 GHz | 1.000 MHz | 2.31112 GHz | -24.,28 dBm 1 -11.28 dB 2.316 GHz 2.320 GHz 1.000 MHz | 2.31607 GHz | -23.01 dém 1 -10.01 d8 |
2,320 GHz 2.324 GHz 1.000 MHz 2.32011 GHz -44.07 dBm | -19.07 d& 2.320 GHz 2.324 GHz 1.000 MHz 2.32024 GHz -30.85 dBm | -5.85 dB
2,324 GHz 2.328 GHZ 1.000 MHz 2.32537 GHz -44, 79 dBm -13,79 dB 2.324 GHZ 2.328 GHz 1.000 MHz 2.32408 GHz -42,60 dBm -11.60 d8
) ) TInnn ) ) Wi w
bate: 11.APL2025 10111505 bate: 11.AvR.2025 10:16:21

Lowest Band Edge / Full RB / Lower zoom in Highest Band Edge / Full RB / Lower zoom in

Spectrum Spectrum

Ref Level 30.00 dBm  Offset 12,60 d2 @ RBW 50 kHz Ref Level 30.00 dBm  Offset 12,60 d2 @ RBW 50 kHz
= Att 30dE @ SWT  100ms @ VBW 200kHz  Mode Sweep = Att 0B @ SWT  100ms @ VBW 200kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
[®1rm AvgPwr [81Rm AvgPwr
20 d
108
e || PN —

-10 dem / -10 dem /
-20 dém -20 dém

L e
-30 dem. ] -30 dem.
S

-40 dem- -40 dem

50 dém 50 dém

-60 dBm -60 dBm

CF 2.3045 GHz 1001 pts Span 2.0 MHz CF 2.3095 GHz 1001 pts Span 2.0 MHz
Channel Power Channel Power

Bandwidth 1.00 MHz Power -22.81 dBm Tx Total -22.81 dBm Bandwidth 1.00 MHz Power -21.11 dBm Tx Total -21.11 dBm

Date: 11.AFR.2025 11:02:04 Date: 11.AFR.2025

Lowest Band Edge / Full RB / Upper zoom in Highest Band Edge / Full RB / Upper zoom in

Spectrum v I Spectrum v I
Ref Level 30.00 dbm  Offset 12,80 d8 & RBW 50 kHz Ref Level 30.00 dbm  Offset 12,80 d8 & RBW 50 kHz
b Att 30 4P & SWT 100ms @ YBW 200 kHz Mode Sweep jo Att 30 dB & SWT 100ms @ YBW 200 kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@1°m avgpwr [@1°m avgpwr
20 d 20 d
10 B
\ \
-10 dBm \ -10 dBm \
-20 dém \\‘ -20 dém
-30 dém [ -30 dém
RS N—
-40 dem -40 dem
-50 dBm -50 dBm
-60 dém -60 dém
GF 2.3105 GHz 1001 pts Spon 2.0 MHz GF 2.3155 GHz 1001 pts Spon 2.0 MHz
Channeal Power Channeal Power
Bandwidth 1.00 MHz Power -23.02 dBm Tx Total -23.02 dBm Bandwidth 1.00 MHz Power -21.97 dBm Tx Total -21.97 dBm

( T ] T o ( T ]

Date: 11.APR.2025 11:02

Date: 11.APR.2025 10:56:46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 30 / 10MHz / QPSK

Middle Band Edge / Full RB

Spectrum =
Ref Level 30.00 dBm Offset 12.80 di Mode Auto Sweep
SGL Count 100/100
(@1 Avarwr
Limit §heck FajL
20 dBffvr— = = FAE
10
- 1 t
-10 I f
-20 df
e e D |
| SPURIOUS LINE_ABS_A” ~ g
-40 dB . o
50
s0d
Start 2.268 GHz 10010 pis Stop 2.20 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
2.288 GHz 2.292 GHz 1.000 MHz 2.29181 GHz -0,95 d8m -3.95 88
2.292 GHz 2,296 GHz 1.000 MHz 2.29598 GHz -32,54 dam -2.54 08
2.296 GHz 2,300 GHz 1.000 Mz 2.20980 GHz* -24.30 dém* D.61d8*
2.300 GHz 2,304 GHz 1.000 Mz 230345 Ghz -21.67 dém -8.87 db
2,304 GHz 2,305 GHz 100.000 kHz 230483 GHz -20,62 dém -15.62 db
2,305 GHz 2,315 GHz 100.000 kHz 230651 GHz 5,36 dém -24.62 db
2315 GHz 2,316 GHz 100.000 kHz 231506 GHz -30,44 dém -17.44 dB
2316 GHz 2,320 GHz 1.000 MHz 231608 GHz -23,66 dém -10.66 d8
2,320 GHz | 2,324 GHz 1.000 MHz 232194 GHz | -25,08 dam -0.08 08
2.324 GHz | 2,320 GHz 1.000 MHz 2.32401 GHz* -30.52 dém* 0.06 dB*
Data: 11.APR.2025 10:22:27

Channel power -25dBm > -26.27dBm Pass

Channel power -25dBm > -34.31dBm Pass

Spectrum '\'5"' Spectrum “V?
Ref Level 30.00 dBm Offset 12,80 d&@ & RBW 10 kHz Ref Level 20.00 dBm Offset 12.80 d& & RBW 10 kHz

|& Att 30dB & SWT 100ms @ ¥BW 30 kHz  Mode Sweep |= Att 30 dB & SWT 100ms @ VBW 30 kHz  Mode Sweep

SGL Count 100/100 SGL Count 100/100

(@ 1rm AvgPwr [@1Rm avgPwr

20 dB 20 dB

10d 10d

0 dém 0 dém

10 dB 10 dB

20 d 20 d

-30 dem -30 dem

40 d -40 d

ey R
=50 di S0 d
R e
|ttt g o

-60 der -60 der

CF 2.2995 GHz 1001 pts s_enn 2.0 MHz CF 2.3245 GHz 1001 pts SEdl‘l 2.0 MHz
Channel Power Channel Power

Bandwidth 1.00 MHz Power -26.27 dBm Tx Total -26.27 dBm Bandwidth 1.00 MHz Power -34.31 dBm Tx Total -34.31 dBm

)

)

Date: L1.APR.2025 10:40:49 Date: 11.APR.2025 10
Middle Band Edge / Full RB / Lower zoom in Middle Band Edge / Full RB / Upper zoom in
Spectrum n;" Spec m :%:II
Ref Level 30.00 dBm Offset 12,80 dB & RBW 100 kHz Ref Level 30.00 dém  Offset 12.80 dB & RBW 100 kHz

jo Att 30 dB & SWT 100 ms & VBW 300 kHz  Mode Sweep o ALL 008 @ SWT 100 ms & VBW 300 kHz Mode Sweap

SGL Count 100/100 SGL Count 100/100

(@ 1R AugPwir [[etrm Avapwr

20 db 20 d

10d 10 d

o il

-10d / -10'ge

-20 db M,_«”“J -20 <

.30 -30 dBm

-40 dbm -40 d8

sod -50 df

.60 dB 50 d

CF 2.3045 GHz 1001 pts Span 2.0 MHz CF 2.3155 GHz 1001 pts Span 2.0 MHz
(oL 29000

Channel Power Channel Power

Bandwidth 1.00 MHz Power -21.65 dBm Tk Total -21.65 dBm Bandwidth 1.00 MHz Power -23.39 dBm Tx Total -23.39 dBm

1

11.APR.2025

Date: 11:12:28

1

11.APR.2025

J

Date: 11:14:50

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 30 / 10MHz / 16QAM

Middle Band Edge / Full RB

Spectrum

(=

Ref Level 30.00 dam
SGL Count 100/100

Offset 12.80 d&

Mode Auto Sweep

heck

] A
E— et I | e
e -
S LINE_sB5 A% e k™ e
. v
Start 2.288 GHz 10010 pts Stop 2.328 GHz
Spurious Emissions
Rangelow | RangeUp | RBW. | |__powerabs | sLimit___|
2,288 GHz 2.202 GHz 1,000 MHz 2.29199 GHz -41.56 dBm -4.56 dB
2,292 GHz 1.000 MHz 2.29599 GHz -33.57 dBm -2.57 dB&
2,206 GHz 1,000 MHz 2,29989 GHz -26.05 dém -1.05 di
2.300 GHz 1.000 MHz 2.30385 GHz -23.36 dBm -10.36 dB
2,304 GHz 100.000 2,30495 GHz -30,08 dBm -17.08 dB
2,305 GHz 100.000 kHz 2.30567 GHz 4.20 dBm 1
2,315 GHz 100.000 kHz 2,31502 GHz -30,59 dem
2,316 GHz 1,000 MHz 2,31640 GHz -25.03 dBin
2,320 GHz 1,000 MHz 2,32015 GHz -26.,83 dém
2,304 GHz 1,000 MHz 2.32407 GHz -31.79 dem

Middle Band Edge / Full RB / Lower zoom in

Middle Band Edge / Full RB / Upper zoom in

Spectrum

Ref Level 30.00 dBm
bo ALt 30 dE & SWT
SGL Count 100/100

Offset 12,80 dé & RBW 100 kHz
100ms & VBW 300 kHz

Mode Swesp

(=)

Ref Level 30.00 dBm Offset 12,80 dé & RBW 100 kHz
bo ALt 30 dE & SWT 100ms & VBW 300 kHz
SGL Count 100/100

Mode Swesp

[81Rm AvgPwr

20 dem

10d

0 dam

-10fem
.

\
-20 dBfm;

-50 deém

-60 dBm:

(@ 17m AvaPwr
20 derm

10d

0 dam:

-10 dBém

-20 dBm

-30 dém

-40 dam

CF 2.3045 GHz

1001 pts

—

e

=30 dém: —= =

-40 dém

-50 deém

-60 dBm:

Span 2.0 MHz

CF 2.3155 GHz 1001 pts Span 2.0 MHz

Channel Power
Bandwidth 1.00 MHz

Power -23.17 dBm

Tx Total -23.17 dBm

Channel Power
Bandwidth 1.00 MHz Power -24.61 dBm Tx Total -24.61 dBm

Jl ) 1

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 30 / 10MHz / 64QAM

Middle Band Edge / Full RB

Spectrum

(=

Ref Level 30.00 dam
SGL Count 100/100

Offset 12.80 d&

Mode Auto Sweep

heck PAES
T
WIS aea .
NE_ABS, ——
S_LINE_AB: e Nl ——
—— pa—
Start 2.288 GHz 10010 pts Stop 2.328 GHz
Spurious Emissions
Rangelow | RangeUp | RBW. | |__powerabs | sLimit___|
2,288 GHz 2.202 GHz 1,000 MHz 2.29177 42,85 dbm 5,95 dB,
2,292 GHz 1.000 MHz 2.29600 GHz -35.72 dBm -4.72 dB
2,206 GHz 1,000 MHz 2,29999 GHz -20.61 dém 361 db
2.300 GHz 1.000 MHz 2.30367 GHz -25.03 dBm -12.03 d&
2,304 GHz 100.000 2,30498 GHz -31.74 dém
2,305 GHz 100.000 kHz 2.30770 GHz 3.60 dBm
2,315 GHz 100.000 kHz -32.13 dem
2,216 GHz 1.000 MHZ -25.57 dBm
2,320 GHz 1,000 MHz -28,33 dbm
2,324 GHz 1.000 MHZ -33,94 dBm

Middle Band Edge / Full RB / Lower zoom in

Middle Band Edge / Full RB / Upper zoom in

Spectrum

Ref Level 30.00 dBm
b Att
SGL Count 100/100

Offset 12,80 d& & RBW 100 kHz
30 dB & SWT

100 ms & VBW 300 kHz

Mode Sweep

Spectrum 2

Ref Level 30.00 dBm Offset 12,80 d& & RBW 100 kHz
b Att 30 dB & SWT 100 ms & VBW 300 kHz
SGL Count 100/100

Mode Sweep

20 dBm

10 d

0 dam

-10 dém

-20 dém

[@1Rm AvaPwr [@1Rm AvaPwr
20 dB
10 df
Mo dem
7 AN
v -1dydem
/ \‘
= 20 da\»(h
o -
e ",
e -30 dem =
-40 dem
-50 dem
60 dem
CF 2.3045 GHz 1001 pts Spon 2.0 MHz | | [ GF 2.3155 GHz 1001 pts Spon 2.0 MHz

Channel Power

Channel Power

Bandwidth 1.00 MHz Power -24.81 dBm T Total -24.81 dBm Bandwidth 1.00 MHz Power -25.61 dBm Tx Total 1dBm
( Il ] ( Il ] w
TEL : 886-3-327-3456 Page Number : A10-14 of 17

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

Conducted Spurious Emission

LTE Band 30 / 5SMHz

e o
v
Ref Level 0.00 dBm  Offset 12,80 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 12,80 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 avgPwr
heck PARS Limit heck PARS
ENURIOUS LINE ABS naks 10 dBIE—BRURIOUS MINE ABS ;
-20 dBm -20 dBm
-30 d8 -30 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-50 dBm -50 dBm
. T O
. . i AN YV i o PR A A A A
-70 dBm -70 dBm
-80 dBm -80 dBm
a0 de 90 dBm
Start 30.0 MHz 54008 pts Stop 24.0 GHz | (| Start 30.0 MHz 54008 pts Stop 24.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 971.15692 MHz -60.44 dBm -20.44 db 30,000 MHz 1,000 GHz 1.000 MHz 92946777 MHz -60.28 dém -20.28 d&
1.000 GHz 2,288 GHz 1.000 MHz 2.28736 GHz -58.95 dBm -18.95 dB 1.000 GHz 2,288 GHz 1.000 MHz 2.28521 GHz -59.27 dém -19.27 dB
2.328 GHz 3.000 GHz 1.000 MHz 2.32847 GHz -57.20 dBm -17.20 dB 2.328 GHz 3.000 GHz 1.000 MHz 2.33008 GHz -58.63 dBm -18.63 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.61084 GHz -52.75 dBm -12.75 dB 3.000 GHz 7.000 GHz 1.000 MHz 4.61604 GHz -52.37 dBm -12.37 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.22138 GHz -57.35 dBm -17.35 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.23188 GHz -56.66 dBm -16.66 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.90776 GHz -56.24 dBm -16.24 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89976 GHz -56.23 dBm -16.23 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65729 GHz -51.13 dBm -11.13 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.66179 GHz -51.26 dBm -11.26 d&
18.000 GHz 24,000 GHz 1.000 MHz 18.01375 GHz -53.25 dBm -13.25 dB 18.000 GHz 24,000 GHz 1.000 MHz 18.01275 GHz -53.07 dém -13.07 d&
T bl

Highest Channel / QPSK

pe n -
Ref Level 0.00 dém  Offset 12.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 ddme—$RURICUS bInE A0s nak
-20 dBém
-30 dém
PRI
| SPURIOUS_LIN
-50 dém
K — . N R PUPTT IOV S U e
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 54008 pts Stop 24.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimi
20.000 MHz 1,000 GHz 1.000 MHz 930.92204 MHz -60.39 dém -20.39 d&
1.000 GHz 2.288 GHz 1.000 MHz 2.28478 GHz -58.85 dBm -18.85 dB
2,328 GHz 3,000 GHz 1.000 MHz 2,32820 GHz -55,40 dBm -15.40 d&
3.000 GHz 7.000 GHz 1.000 MHz 4.62084 GHz -52.47 dBm -12.47 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.24138 GHz -56.37 dém -16.37 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.90826 GHz -56.07 dBm -16.07 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.65879 GHz -51,13 dBm -11.13 d8
18.000 GHz 24,000 GHz 1.000 MHz 18.00375 GHz -52.96 dBm -12.96 d&
L
JL J
Date: 11.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 30 / 10MHz

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset

12.80 dB

Mo

de Auto Sweep

(@1 AvgPwr

Limit ¢heck
10 dime—$RURICUS.

INE ARE

-20 dBém

-30 dém

P

YURIO

-50 dém
) n ol MMW-—M\@M-‘-
-70 dém
-80 des
-90 dém
Start 30.0 MHz 54008 pts Stop 24.0 GHz
Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit \
20.000 MHz 1,000 GHz 1.000 MHz 951.28186 MHz -60.24 dem -20.24 de
1.000 GHz 2.288 GHz 1.000 MHz 2.28779 GHz -58.65 dBm -18.65 dB
2,328 GHz 3,000 GHz 1.000 MHz 2,32874 GHz -56.61 dBm -16.61 d8
3.000 GHz 7.000 GHz 1.000 MHz 4.61124 GHz -52.52 dBm -12.52 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.22288 GHz -57.08 dém -17.08 d8
10.000 GHz 14,000 GHz 1.000 MHz 13.91226 GHz -56.17 dBm -16.17 de
14,000 GHz 18.000 GHz 1.000 MHz 17.66079 GHz -51.18 dém -11.18 d8
18.000 GHz 24,000 GHz 1.000 MHz 18.00025 GHz -53.01 dBm -13.01 dB
57 -
| L

JL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamon . FCC RADIO TEST REPORT Report No. : FG531227-02B
Frequency Stability
Test Conditions LTE Band 30 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0032
40 Normal Voltage 0.0029
30 Normal Voltage 0.0039
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0020
PASS
-10 Normal Voltage 0.0026
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0030
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0009
Note:

1. Normal Voltage = 3.8 V. ; Minimum Voltage = 3.4 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A10-17 of 17
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FG531227-02B

LTE Band 41

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 41/ 20MHz

RB Size

16QAM

64QAM

256QAM

Full RB

Middle CH 4.43

Full RB

Full RB

Full RB

Limit: 13dB

Result

5.19

5.86

PASS

LTE Band 41 / 20MHz / QPSK

LTE Band 41 / 20MHz / 16QAM

Middle Channel / Full RB

Ref Level 20,00 dém  Offset

Middle Channel / Full RB

= =
13.10 d& Ref Level 20,00 dém  Offset 13.10 d@
e att a0de AQT 2ms @ RBW 20 MHz e att a0de AQT 2ms @ RBW 20 MHz
TRG!IFR TRG!IFR
[[e152 view [[e152 view
S S
0.1 0.1
0.01 0.01
i a
1E-D " £0 |
e | + |
; !
E04 \ E-04 *
i
1 |
£0 | 16D \l
H 2.599 GHz Mean Pwr + 20.00 dB F 2.599 GHz Mean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | poak | crast | 10% | 19 | 0a% | p.01%e | Mean | poak | crast | 10% | 19 | 0a% | po1we |
Trace 1 [ 23.56 cBm 2630 dbm 4.71 dB 2.41 dB 3.94 OB 4.43 OB 4.61 db Trace 1 [ 22.60 cBm  26.14 dbm 5.53 dB 2.96 dB 4.58 dB 5.15 dB 5.42 dB
— — ——r —
IR ) [T ]

Middle Channel / Full RB

Ref Level 20,00 dém  Offset

13.10 d&
30d6 AQT

2ms ® RBW 20 MHz

F’?sq:’m iz

Complementary Cumulative Distribution Function

Mean Pwr + 20.00 db

Samples: 130000
Mean | poak | crast | 10% | 19 | 0a% | p.01%e |
Trace 1 [ 2142 cém  27.71 dbm ©.29 dB 3.22 dB 4.99 dB 5.66 dB 6.17 dB
——r
[T )

TEL : 886-3-327-3456

FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG531227-02B

26dB Bandwidth

LTE Band 41 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.82 4.82 9.71 9.81 | 14.18 | 14.15 | 19.02 | 19.02

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.83 - 9.67 - 14.27 - 18.78 -

i A11-2 of 23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 41

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

i i
RefLevel 30.00 dbm  Offset 13,10 o8 & RBW 100 kHz RefLevel 30.00 dbm  Offset 13,10 o8 & RBW 100 kHz
e att SWT 10ps @ VBW 300 kHz  Mode FFT o att SWT 19 s @ VBW 300 kHz  Made FFT
SGL Count 100/100 SGL Count 100/100
| O |
Ml 17.02 dbm Ml 16.56 dBm)
2.59144200 GHz " 2.59275000 GHz
2 " 26.00 dB| 2 N HI|F‘\ - 26.00 dB|
104 el 4.815000000 MHz| 104 A A WA o B oy 4.815000000 MHz|
538.2 | Q. Y 538.5
0 0
-10 di -10 di
RABM =T = T ey 20 d -
TN AT vl (T
-30 -30 -
40 de 40 de
50 d 50 d
-60 di -60 di
CF 2.599 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker arker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 2.591442 GHz 17.02 dem nde down 4.B15 MHZ M1 2.59275 GHz 16.58 dam nde down 4.B15 MHZ
TL L 2,590572 GHz -8.95 dbm nda 26,00 d8 TL L 2.580572 GHz -9.71 dém nda 26,00 d8
T2 1 2.595388 GHz -9.21 dam Q factor 538.2 T2 1 2.595388 GHz -9.83 dam Q factor 538.5
L I wa

J

L U

J

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum ctrum
ReflLevel 30.00 dbm  Offset 13,10 dB & RBW 300 kHz ReflLevel 30.00 dbm  Offset 13,10 dB & RBW 300 kHz
b ALt 30 de SWT 12.6 ps @ VBW 1MHz Mode FFT b ALt 30 de SWT 12.6 ps @ VBW 1MHz Mode FFT
SGL Count 100/100 SGL Count 100/100
| |
milil 18.43 dBm milil 18.23 dBm|
2.5962570 GHZ] M 2.5960970 GHZ]
20 20
o] e pdB o K 26.00 dB 26.00 dB
~ oy il A e WA ATy ™~ e
104 / M e Tl A\ 9.710000000 MHz 104 Aanas ©.810000000 MHz
7 Q factor 267.4 ] Q factor \ 264.6
0 d - 0d ,' !_
¥ 153
-10d - -10d 4
g \
20,46 . S £l e
|9 S SN AR ] A
-30 -30
40 d 40 d
-50 di -50 di
60 d 60 d
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
arker arker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.505257 GHz 13,43 dam e down 9.71 Wz ML 2.505097 GHz 13,23 dam nde_down 9,81 MHZ
TL L 2.588105 GHz 7.4 dBm nda 26,00 d8 TL L 2,588025 GHz -3.04 dem nda 26.00 dB
T2 1 2.597815 GHz -7.85 dam Q factor 267.4 T2 1 2.597835 GHz -7.80 dam Q factor 264.6
L JU J wa L JU J -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum 7 ctrum 7

RefLevel 30,00 Bm  Offset 13,10 OB & RBW 300 kHz RefLevel 30,00 Bm  Offset 13,10 OB & RBW 300 kHz
e att 30 dE SWT 126 ps @ VBW  1MHz  Mode FFT e att 30 dE SWT 126 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
| |

milil 16.62 dBm milil 16.50 dBm|
- 2.5989340 GHZ] - 2.5949780 GHz
e o nas 26.00 dB o AR 26.00 dB
10 d P Vi T il A"t 14.176000000 MHz wd JA A T LAVl - ATTT AR 14.146000000 MHz
] Q factor 183.2 T QF 183.4
o o | g
,‘g | 1
-10d 7 -10d — !
iy W, .

T T a0 VA ~ire -
R - A IVATAYA) VAl A Sl
30 -0
-40 d -40 d
50 di 50 di
-60 db -60 db
CF 2.593 GHz 1001 pts Span 0.0 MHz CF 2.593 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | y-value |__Function | Function Result Type | Ref | Tre | X-value | y-value |__Function | Function Result

ML 1 2.558534 GHz 16.62 dbm ndE down 14.176 MHz ML 2.554578 GHz 16.50 dbm ndE down 14146 MHz

TL 1 2.585927 GHz -9.75 dBm nds 26.00 da T1 1 2.585927 GHz -9.14 dam nds 26.00 da

T2 1 2.600103 GHz -9.57 dem Q factor 183.3 T2 1 2.600073 GHz -.35 dbm Q factor 183.4

L I J - L I J -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

i i
RefLevel 30.00 dbm  Offset 13,10 o8 & RBW 300 kHz RefLevel 30.00 dbm  Offset 13,10 o8 & RBW 300 kHz
b ALt 30 de SWT 1B.2 ps & VBW 1MHz Mode FFT b ALt 30 de SWT 1B.2 ps & VBW 1MHz Mode FFT
SGL Count 100/100 SGL Count 100/100
| O |
Ml 90 dBm Ml 16.51 dbm)
' 2.5852480 GHZ] " 2.5938390 GHZ]
2 v . " ndB 26.00 dB| 2 ndB 26.00 dB|
104 ALY o P S B 19.021000000 MHz 104 AN Pona| pony oAl 19.021000000 MHz
H Q fa 135.9] ¥ 136.4
0 0
o \ {
-10 di ¥ -10 di
L ;’ ‘I
20d -
ATy T - L)
f W Ty A LU PO N g T A
30
40 de 40 de
50 d 50 d
&0 d -60 di
CF 2.599 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
arker arker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 2.585248 GHz 15.90 dam nde down 19.021 MHz M1 2.593839 GHz 16.51 dam nde down 19.021 MHZ
TL L 2,58345 GHz 10,14 dBm nda 26,00 d8 TL L 2.58349 GHz -9.33 dém nda 26.00 dB
T2 1 2.602471 GHz ~-10,48 dam Q factor 135.9 T2 1 2.60251 GHz -9.59 dam Q factor 136.4

L U

J

J

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

J

ectrum ctrum
RefLevel 30,00 Bm  Offset 13,10 OB & RBW 100 kHz RefLevel 30,00 Bm  Offset 13,10 OB & RBW 300 kHz
e att SWT 10 s @ VBW 300 kHz  Mode FFT e att 0dE SWT  126ps @ VBW  1MHz  Made FFT
SGL Count 100/100 SGL Count 100/100
| |
milil 16.98 dBm milil 15.81 dBm|
Y 2.59276000 GHz, 2.5920210 GHz
& b3 nde 26.00 dB & ¥ N nds 26.00 dB
wd O N el TANATER, L VAN 4.825000000 MHz 104 [ e e e | A B (R e 9.670000000 MHz
N Q factor Y 537.3 ] Q factor 268.0
od - ! od
] §
-10d -10d
20 d
ATy h o~
Ty / L
40 di 40 di
-50 di -50 di
60 d 60 d
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML L 2,59276 GHZ 16.93 dém nde_down 4.825 MRz ML 2.592021 GHz 15.81 dém nde_down 9,67 MHZ
TL L 2.550592 GHz -3.55 dbm ndg 26.00 dB TL L 2.588165 GHz 11,35 dém ndg 26.00 dB
T2 1 2.595418 GHz -9.45 dém qQ factor 537.3 T2 1 2.597835 GHz -11,32 dBm qQ factor 268.0
L JU J wa L JU J -
Spectrum 7 ctrum 7
RefLevel 30,00 Bm  Offset 13,10 OB & RBW 300 kHz RefLevel 30,00 Bm  Offset 13,10 OB & RBW 300 kHz
e att 30 dE SWT 126 ps @ VBW  1MHz  Mode FFT e att 30de SWT  1B.0ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
| |
milil 14.6+ dBm milil 14.26 dBm|
2.5871260 GHZ] 2.5975150 GHz
& ! ndB 26.00 dB| & mi?- 26.00 dB|
wd A P B o p e, 14.266000000 MHz 104 DA NP s [ BIF 18.781000000 MHz
T Q factor 181.4) f‘ L 9 F. 138.3
[ |
od od
! 1 |
-10 o ¥ 2 -10 o 1
| /
20 di - 20 di T
" WL Y A AT it -
A Ak . ITAYaVao _30 deh £ ALY ANPLEN )
b7 i 2R g =
-40 d -40 d
-50 di 50 di
-60 db -60 db
CF 2.593 GHz 1001 pts Span 0.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | y-value |__Function | Function Result Type | Ref | Tre | X-value | y-value |__Function | Function Result
ML 1 2.587126 GHz 14.64 dom ndE down 14.266 MHZ ML 2.557515 GHz 14.28 dbm ndE down 18,761 MHz
TL L 2.585807 GHz -11,05 dBm nds 26.00 d8& TL L 2.583609 GHz -11.46 dBm nds 26.00 d8
T2 1 2.600073 GHz 11,33 dém Q factor 1814 T2 1 2.602391 GHz 12,23 dBm Q factor 138.3
L I J - L I -

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A11-4 of 23




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02B

Occupied Bandwidth

LTE Band 41 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.47 4.48 9.02 9.02 | 13.44 | 13.44 | 17.91 | 17.76
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.47 - 9.09 - 13.40 - 17.95 -
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